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Specifications No 19.10U. NSIUAOA SN B

below ground, standard wall, z?vuammwﬁ' 1

Color red red
Inner Diameter(mm) >127 >127 ASTM D3567 prh7
Wall thickness (mm) na 2.2 ASTM D3567 prh5
Length (mm) 600 600 NEMA TC14-1984
Tensile Strength (MPa) >62.05 Avr 93.04 ASTM D2105
Stiffness (kPa) >151.7 >353 ASTM D2412
Heat Distortion (C°) >102 >120.5 ASTM D648-01
Impact Resistance (Joule) >94.92 >94.92 ASTM D2444
Water Absorption (%) <0.25 <0.25 UL 1684
Joint Separation (N) >4450 >12000 ASTM D2105

Flame Retardant (sec) <30 <30 UL94 clause7
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ELECTRICAL AND ELECTRONICS INSTITUTE

Horizontal Burning Test
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FIWITUHANITNATEY win1/4
WULAYTIITY MB519/60

wneiarUfinnTg 6005BMO508
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JNTRANSCS Reirforced Themosetting Resin

Conduit (RTRC) Type sw size 5"

AU 1 yadaanns (6 i)

WHIBLAYATDET BMO508

AndniziAzAN AL Uni

Su/deuAfTuRmat 11 WoenAL 2580
SunfauAivanou 2 Tiquiou 2560 - 6 diquipu 2560
Fuitaansasaru 7 figuiey 2560

mﬂ'ijwﬁ‘nﬁaau UL 94 Revision date June 4, 2009,

clause 7 Horizontal Burning Test; HB
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ELECTRICAL AND ELECTRONICS INSTITUTE

Horizontal Burning Test
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gRAMNTTUNRIUIYATS
Sletben ariauie : MOSIS/ED Ve RS : 6005EM0508
TIWATUNANTINAEDY wih3/4

7 |m‘_‘i'!~=_ : Horizontal Burning Test; HB

- VUIRBURIBEN AINETY 12545 . kAeAITING1A 13.040.5 11,

- mfuanriufogarieunaouiinasnt 23 °C usemwiu 50 9% RH Tuoa 48 Filus
- anomeasugugd 237 °C uaznaidu 51.7 % RH

- dmndnsmsantvl () Tndliqnarnunsd

60L
WEE g

v = Sasanlad (n/uni)
L = sueeiiln ()
t = waritlidy Guad)

.

FAIBET
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3 33 i
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TayanimaaeuRuFL:
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nndoun Deflection Temperature

USN1SIBINISYWUANA AUdIvaInAlulagey

uInTivInsERag
Audidumalulatung

T ¢ 1-674-1-2560

w1910 2
UIURNANAEU

oanTiun L UTEW 1.48u. viaudea (Uszmdlne) Siw

Wi 69/21 wy 13 vRBmaTINGA 91 NUUYIAE

Fuadeuoy sunedoulon Sivinayvsanas 74130
Fuitzusedas © 26 WU 2560
Snunsfietailéfu . Suneasunanan
Fosatn - vadauareini (RTRC)
Fuitnagey : 27 WwnBY 2560
nsnAaay : naauAn Deflection temperature MUNATFTU ASTM D 648-01 Method B

#utrias Heat distortion ternperature apparatus (GOTECH)

dnmenisvedal :
- gramgfidudy 1 60°C
-SAnmadnvesgangll 1 2°C/min
- AalAU (stress) 1 1.82 MPa
- e ey : silicone oil

F. 004 REV.0/255%




nndoun Deflection Temperature

USN1SIBINISYWUANA AUdIvaInAlulagey

USNFITINTSENaLHRE
audTinmaluladons

@il - 1-674-1-2560

anudnueifnuTninauds ey

e

& - > Ry )
3, HHFI"I‘n’lﬂH'EI\.l\.llﬂ\ﬁl1{Irﬂﬂ'l?ﬁ’UﬂU&'!hW‘hﬂ\ﬂﬁﬁﬂULﬂW\l

wif1 2970 2
uanasay
TuIRTLY Deflection
Hovhoting furmdl | Pownde x aamin Temperature
(mm x mm) °C)
1 1.80 x 13.20 1259
2 1.87 % 13.50 123.0
viaouaelnih (RTRC) 3 205x13.23 121.0
q 1.91x 1344 1214
5 197 % 13.08 120.5
V4
AT
wagoulow X L Teelay
7
(waianl wSgdal) |': i (unpaiand 193nyfa)
R 9
e e # _.-';I
fusewantmaday 7"’?/ $usewmamIMAREY [A,., %
(unamviayle ayvisian) (sasraninansd ne. 91Ase A33am)
aanliile : 1 viquniAL 2560

w1, quis LieygebEimautle dudu e Winssmormsdednladnminenismy duseslitueygai

- . - - it 0 - ‘
2, quin Lifvimveuserundumiela q feradndulididemamsmlanaion Tunséifnnhdoys sanms et
daarp wietauunilusnasatuivdatitunssanuuy mskdn wisgaussasialain

F. 008 REV.0/2559




N1snadouvuInvodno (Dimension Test)

ARU=DAONSSUANARS YWIaUNSNUIUNIINEIAE HUIEINAAOUIEAR)

Reference No. SPT-74/60 Page 1 of 1

72

nusTmnssumand
W IAINTEUMING 1AL
iAol ag

Hszianasna o : MINATBUYUIAUD N (Dimension test)

- )
#2001 NI NATOY - Yo Reinforced Thermosetting Resin Conduit (RTRC) SW yuiatdupiiguinma 5 4
Aveiuniims ST . Bums e (Usselne $18a

§9/21 .13 WNFTNLLG| A FouTio B.ATSHILY T.aYNTAIAG 74130
oo
Juhnagou <18 FaMA 2560

¥ " d
HANINATDL sFuimaalinnadiaaelun i

rt P | v
(ramanameut ¥ At et Rhn rmreuviniy)

fothait | dundsveandu | Auangaves | Aundovoudu | Aunfuves
smguina | Out-ofroundness | guinaa | anwwmumie
molu vgarffur nByen (fiadms)
(IadtiuaT) gudnmaniolu (aamng)
(Hanmna)

1 127.16 0.25 130.05 1.84

2 127.14 032 130.50 1.83

3 127.35 0.60 130.54 1.89

4 12727 048 13057 181

5 127.18 041 130.50 1.88

naaeylag

W 3
(TBIANEARTIIITE AT, FIINT ua_;zyzﬁ} (TDIFMTATIVIE0 AT IAATY TIUNUNUIL)

iR i e E G s Temn

CHULALONGKORN UNIVERSITY Department of Civil Engineering, Faculty of Engincering

Phayathai Road, Pathumwan, Bangkok 10330 Tel : (662) 218-6567 Fax : (662) 218-6567




Impact Resistance Test

Department of Civil Engineering, Faculty of Engineering, Chulalongkorn University

Reference No. SPT-29.2/60 Page 1 of 1
= % FACULTY OF ENGINEERING
?,r% CHULALONGKORN UNIVERSITY
=

TYPE OF TEST :+  Impact Resistance Test

TEST SPECIMEN ¢ Reinforced Thermosetling Resin Conduit (RTRC) SW
All specimens are made of fibre. The length, outer diameter, and thickness
of the specimens were approximately 150 mm, 130 mm, and 2 mm,
respectively. All specimens are provided by the client.

NO. OF SPECIMENS : 5 Specimens
CLIENT : i B waes (lszmalne) dain
DATE OF TEST : April 21,2017
TEST MACHINE :  Impact Testing Apparatus (according to ASTM D2444)
TEST METHOD ¢ Testing Procedure (according to NEMA TC14)
TEST RESULTS :  Conditions of all specimens after impact were reported
(The test results are good only for the specimens tested.)

Specimen Test Results
1 No failure or sharp break was observed inside and outside the conduit
2 No failure or sharp break was observed inside and outside the conduit
3 No failure or shﬁu'p break was observed inside and outside the conduit
- No failure or sharp break was observed inside and outside the conduit
5 No failure or sharp break was observed inside and outside the conduit

Tested by: gvﬁ

(Assoc. Prof. Dr. Boonchai Ukritchon)

___________ 7

(Associate Prof. Dr. Tirawat Boonyatee)

On Behalf of Head of Civil Engineering Department

Department of Civil Engineering, Faculty of Engineering, Chulalongkom University
Phayathai Road, Pathumwan, Bangkok 10330, Thailand. Tel: (662) 218-6460-2 Fax: (662) 251-7304
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Reference No. SPT-29.4/60 ,-%k Lt
—
B o
d
AYIAINIITUMIAAT
&
PBINTUNHIINE G
mignaneyiag
dszanmsnamen : MsNAEEUMISuITIRIessedaniafaoan vl Reinforced Thermosetting Resin Conduit (RTRC)
daeealumsnamey ;o Reinforced Thermosetting Resin Conduit (RTRC) A SW s adurimgninan s i f1umu

P i \ o
Yiafu 5 Aet 1 TeoAeBmuIThiy Gasket Type dodlumamarey lagninwiounuay

Aindia IaudvafuL3nag

due¥uiims : Ui asu e (Uszmalng Sida

winsialuminamey : wiss Amsier No. 357/26 (W78 20 #iL1)

Fufinaey <21 IUHIBY 2560

FEmsnaTou : Tunmmageutl sennmeuTudadie $1uou s Su TauudasSudaathasensudansie Renforeed

Thermosetting Resin Conduit (RTRC) siia SW dasviou Tasviounilah Bell End SeiiFamann
gy dnudnvswndiafiu spigor Tavflmmonudazvowlszing 3o 1u. mytdsznausmg
aauirdauiuTaumendau spigor 1§10 Ty Bell End onsiu1¥ e nlmedmnssdusy
Bell End tazmenna llga Tunmilsznaulifins ldmadtesan unstamilos fawwesiudou
ﬁ'ﬁad]aﬁqm&ﬁmqmngtﬁu%'nurrﬁ'nr?mi"uﬁnrT‘J.rﬁﬁm‘ﬁa'lﬁa#m‘f‘mdﬂﬁuum1nﬁ'u s
nazrouldinios Amster w110 20 fu uaz WA ssunsefsfumethafanslssfo thaitnusais
gea uazanyaznslsedy

IRIMNITNATOY - ASTM D 2105

HANTSNATOY  Fudhetitsay 13y Tidiuus siefisesrouasdnuasnstssdodamnsluma

e S F
(rananareuil AT uABI R AT Ui

ot misnsaivisgaga (Rlansu) dnunzmsiszan

1 2,170 Fmtiiosninns SLIP veseuma

2 2,770 Fiifiitosn1nnis SLIP vessoudo

3 1,270 FiAifiaaa1nns SLIP vessosde

4 1,870 StAfineninns SLIP vaaseure

5 3,010 SRdnennnarageed
27 9
f/ nageulao /g

{'smmnmﬁnﬁ n13iims yoaED (zeamARI 1013 As Yo gnaunL)

ARt nn v tmnssu Tes

madimnisylon) ansdnanssumans pnainsominmas

o In nvasislanad warvudu ngammn 10330 Tns/Tnsms 02-218-6567
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Reference No. SPT-29.1/60 wum i/

AMLIAINTINMANS
& = ar
graInsiuIInedy
wihanameuing

Uszanmanamey : MINANBUATIILTIYBIYID ( Pipe stiffncss test)
i i ; -
daedlumanamey  :vie Reinforced Thermosetting Resin Conduit (RTRC) SW ywinifusugudnas s i1

fueFuniing LU wdu s Wz ng) d1i
Jufimamou <21 BIEGU 2560
WIATEIUMINATOU  : ASTM D 2412

o w b vk
Hamanamey : (HamanATe Uil T IARUR et s M nase LMY

1

foted | [mammnn | saen | assiilie | useiviilao Pipe stiffness # Pipe stiffness i
guinma | vie 1o HURT 5% U 10% MIFGUAI % | MSguia 10%
ol @infiuas) | dladons) | voududu | voudwdn | vouludiu | veudushy
(ndmns) gudnag guiinma guiinaa guiinaa
melue mihoie maluie mulunie
(Alans) (Alan5u) (N/AsE) | (ARJAT.S.)
1 127.09 2.24 154.73 35 64 356 3.25
2 127.08 2.30 154.88 36 66 3.66 3.35
3 127.13 221 155.44 35 64 3.54 324
4 127.25 2.18 153.80 36 57 3.68 291
5 127.38 1.98 155.53 35 58 3.53 293
% nameuTav QM’ £
(wqmnmémﬂ' a7 3375 Yoy (s04mans 19150 As. YT gngugan)

s mnsuni e denssylon

mndyamnTaalost sasdnansaumand ynnanssiuningds

auungn n uvradslvmi ey ngunn 10330 Tns./Insms 02-218-6567




NISNAAOUAIWIEIIUNIUISIAVOINoAaUIwaniasulanno
NIASBIDAINSSUIEST ACUIFONSSUANARNS PWIAUNSIUUKIINENAY

Reference No. SPT-29.3/60 il 11
S nusTAmIImIEnd
gmnansalminmia
. oAl aom

v o
TR TN AR 1

(ASTM D2105)

dAnims v o alszomIng fifa Al 21 i 2560
Fudnt : Furauimi Reinforcsd Thermosetting Resin Conduit (RTRC) SW wiaidushuguiinga 5 i fmAmon ;. 2
IF30INANDY : 20-0n Universal Testing Machine Amsler (No357/26) (ToImEARTINTE AT.1E Qg
uanimarouT TR et W mareni
iU M gUERMIA WO (mm) AT {mm) dudndin | unida | Ao
BT ] MU
- . tmm') | @09 (kg [Ragagm (MPa)
D1 D2 D3 D4 | win | v | 2 | B || 6| 6| a8 o6

i 13220 | 13200 | 13202 | 13207 | 13212 | 236 | 240 | 250 | 243 | 207 | 223 | 220 | 230 | 232 548 8700 900

7 13239 | 13229 | 13206 | 13215 | 13222 | 194 | 207 | 232 | 243 | 220 [ 223 | 221 | 219 | 220 598 9,150 999

3 13233 | 13200 | 13237 | 13215 | 13224 | om0 | 230 | 195 | 230 | 207 |2 | 2as | 2 | am 908 8,850 959

4 13233 | 13244 | 13224 | 13240 | 13235 | 200 | 213 | 228 | 230 | 208 | 223 | 202 | 203 | 218 B3 7430 825

5 132:61 | 132.64 | 13209 | 13243 | 13247 | 200 [ 223 | 231 | 231 | 215 | 205 | 196 | 235 | 218 894 8,830 969

%

(sammanad as o i yyus
diFr s mhaainimns T

madriransaylom nusdmnsumend poamssninede
onung T wvaadalnd somhyu i ngamm 10330 TnasTnsens 0z-218-6567
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Reference No. SPT-74.1/60 Page 1 of 1

=
iz
! _“"‘5“
N

m————

AMEININTTUAIARS
Y TAInT Al MIANY TR
mitgnaaayiag

Assnnmanaaen : nmaseunsgasin (Water sbsorption test)
a ' o 1
Aroralunmsnadon - Fudu91nne Reinforced Thermoselting Resin Conduit (RTRC) SW

vwadushugudnan s i uavernlzina 25 u.
fuasindnm 15N S wnsumes (lrzmalug) diia

69/21 1,13 A MaAEN91 A doutoy B.NTHNULY 8 AYNTAIAT 74130
Fuimasoy £ 18 famnu 2560
WIRTFIUMINANDY  : ASTM D 570

HamINAToL : wammareut 11AR et wihmamareuniniy)
Faotnai YwiinGudu Fidonewdfamsuii 24w, | Adefidudmagadinh

(nin) (n3u) %)
1 238.2 238.2 0.00
2 224.6 2246 0.00
3 221.0 221.0 0.00
4 206.6 206.6 0.00
5 2236 2236 0.00

% nntrou Ay / =

(souiRT VA AT, Frins ) (FB4FNITATINGS AT.IARTY FAUALALIL)

dfiRTemamaiadimainironisy om

‘HULALONGKORN UNIVERSITY Department of Civil Engineering, Faculty of Engineering
hayathai Road, Pathumwan, Bangkok 10330 Tel : (662) 218-6567 Fax:(662) 218-6567
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Reference No. SPT-29.6/60 Page | of 1

22

=
 ——

AnzInanssumans

PronnsamInends
WAz U I

Uszanmsnaaon : msnnrrtlun'nuﬁmfwnuauﬁa {Joint water tightness test)

apd1dlumInATeY  : vie Reinforced Thermosetting Resin Conduit (RTRC) SW naidfurimigudnata s ifa
soaduAe I AR sEa 30 1,

AvpIuuInmg Ui By s ae Wesmalne) $iin

Suiinamey £ 21 e 2560

WAsHIUMINATEY UL 1684

HamInAaeL : animaneui 1§18 e deThimmareumniuy
Faethadt m3faduvenininusesdere
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CHULALONGKORN UNIVERSITY Department of Civil Engineering, Faculty of Engineering
Phayathai Road, Pathumwan, Bangkok 10330 Tel : (662) 218-6567 Fax : (662) 218-6567
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TRANSOS
WWW.jn-transos.com

We are also the manufacturer-importer of quality raw material for Fiberglass application such as
Chopped Strand Mat, UP Resin, Woven Roving, Chopped Strand for thermoplastic, Filament Winding
Roving, Spray Roving, Epoxy Vinlyester Resin, other chemicals and equipment.
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JN Transos (Thailand) Co., Ltd.
69/21 Moo 13, Petchakasame 91, Petchakasame Road, Omnoi, Kratumbaen, Samutsakorn, Thailand 74130
USEN 19.18U. nsauded (Us:zinAlng) 971n
69/21 Kilj 13 B.IWBSINBU 91 N.IWESINBU A.HDULDY ©.NS=MUIVU 9.8UNSEAS 74130
02-8137315-6 F: 02-8111574 M: 086-319-5331, 089-444-5108 E: jn_jedsada@hotmail.com



